2” LIFT KIT
JEEP GLADIATOR

www.mopar.com

IMPORTANT:

Prior to beginning, inspect the vehiclés steering, driVeIine, and brake systems, paying close attention
fo the suspension link arms and bushings, stabilizer bars and bushings, tie rod ends, pitman arm, ball
joints and wheel bearings.

Also check the steering sector-to-frame and all suspension-to-frame attaching points for stress cracks.
The overall vehicle must be in excellent working condition. Repair or replace all worn parts.

Read instructions several times before starting.

Ze sure you have zli needed parts and know where they instail. Read each step compietely as vou go.

RETAIN ALL FASTENERS FOR LATER REINSTALLATION.

A
[
[
4]

5N
(49

weBa3021




WWW.Mopar.com

l PART REFERENCE LIFT KIT: 3.6L 3.0L
4 DOOR 4 DOOR
DESCRIPTION PART NO. 77072468 77072459

6B436806AA 1-LF
£8421148AA 1-LF
BB436807AA 1-RF
68421147AA 1 -RF
B8436808AA 1-LR
68421150AA §-LR
6B436809AA 1-RR
58421148AA 1-RR
68316568A8 2
£8316566AB 2
68316578AB 2
68316576AB 2
58436812AA 2 2
6830698 1AA 2 2
BB316587AA 2 2
58316588AA 2 2
68322798AA 2 2
6101695 6 6
D5143356AC 4 4
82215764 1 1
58427380AA 1 1
B8342250AC 1 1

Aprii 10,

]
[
]
.
O

K5883021



WWW.IMOPAr,com

FRONT DISASSEMBLY

SUPPORT FRONT AXLE

3

R
]
S
i

Keag83021



WWW.MODar.com

14
<l
jas]
x
Wi
oS
&2
ﬁE
Ex
S5
*z
Z0
[TE N =]
42
o]
o
|

REMOVE SHIELD ON BOTH SIDES TO'ACGESS UPPER CONTROL ARM BOLTS

LOOSEN UPPER AND LOWER CONTROL ARM BOLTS
2O NOT REMOVE

Keg63021



WWW.mopar.com 5

April 10 2012 : ' K53863021



WWW.MOopar.com ‘ 6

RETAIN UPPER
LOCATOR COLLARS

April 10, 2019 | ' ' KB863021



WWW.IMOpar.com |

FRONT ASSEMBLY

NOTE:

INSTALL NEW KIT COMPONENTS AS SHOWN IN THE FOLLOWING STEPS, BUT DO NOT
FULLY TIGHTEN FASTENERS UNTIL INSTRUCTED TO DO 80.

NOTE CORRECT POSITION OF ARM

Apri 10 2019 K6863021



WWW.MOparncem -

REINSTALL UPPER
LOCATOR COLLARS

Ke863021



www.imopar.com 9

FWD

POSITION BUMPER
PAD (| ) INSIDE
BOTTOM OF SPRING (E)




WWWw.mopar.com

10

NOTE: PROPERLY INSTALLED SPRINGS
WILL BOW OUTWARD

<,

«*

271

RECHECK TO ASSURE THE UPPER ISOLATORS
ARE PROPERLY SEATED WITH LOCATING PINS

ALIGNED WITH THE UPPER SPRING PERCH HOLES

40N m
(30 ft. 1bs.)

Aprit 40 2019



11

www.mopar.com

BOTTOM IN
CORRECT POSITION

DRIVER SIDE

K6863021

Doyl 40 NG
A UL T B Rl A



12

WWW.mopar.com

SUPPORT REAR AXLE

CAUTION: DO NOT
OVER EXTEND THE
DRIVE SHAFT

Anrtl 10 2018

Ke8s3021



Wwaw. mopar.com

13

LOOSEN REAR TRACK BAR

(1 (T
m ) DO NOT REMQVE

; E e
: & LOOSEN CONTROL ARM BOLTS
m DO NOT REMOVE




WWW.IMopar.com

14

Aprit 10, 2019 KB883021



WAWW.MOPar.com 15

CAUTION: DO NOT
OVER EXTEND THE
*  DRIVE SHAFT

M=

RETAIN UPPER
LOCATOR COLLAR

REAR ASSEMBLY

INSTALL NEW KIT COMPONENTS AS SHOWN IN THE FOLLOWIING STEPS, BUT BO NOT
FULLY TIGHTEN FASTENERS UNTIL INSTRUCTED TO DO SO.

NOTE:

ol

Al A0y 2040
Bt LA S et



WWW.MOpar.com

16

LOCATOR COLLAR

REINSTALL UPPER

POSITION BLOCK (J)
AS SHOWN

KE863021



17

WAWW,Mopar.com

| C
Il

R\




VWWW.MORar.com,

18

REFER TO SPECIFICATIONS ON THE FOLLOWING PAGES
TO COMPLETE THESE INSTALLATION STEPS:

1} TORQUE VALUES
2) WHEEL ALIGNMENT
3) HEADLAMP ADJUSTMENT

KE883021



WWW. Inopar.com

19

TORQUE SPECIFICATIONS

Bolt - 06512084AA

M12x1.5%90

Flag Nut - 06511834AA

Bolt - 06512085AA

M12x1.5

M16x1.5%105

21

Nut - 06104720AA

Bolt - 05512061AA

M16x1 3

M14x1, 5x75

24

190

Flag Nut - 06512106AA M14x1.5 21 110
110
Bolt - 06512065AA M12x1.5%75 18
Nut - 061047 18AA M12x1.5 18
18 60

Flag Nut 06508590AA

Mi12x1.5

Bolt - 06512084AA

M12x1.5x90

P

RR Lower Shock to Axle

Nt - 06510676M M12x1,5 18 75
e ] o 80
Bolt - 06512085AA M16x1.5x104 21
Nut 06104720AA M16x1.5 21 185
3 200
Bolt - 06512085AA M14x1.5x105 21
Nut - 06104720AA Mi6x1.5 21 185
: : 185
Bolt - 06512810AA M14x1.5x80 21
Flag Nut - 06511267AA M1dx1.5 21 100
: g0
Bolt - 06512065AA M12x1.5%75 18’
Nut - 06104718AA M12x1.5 18 60
i = L = | 50
Bolt - 06512084AA M14x%.5%90 18
Nut - DGSlOG?GAA M14x1.5 18 75
ot BE 1 iz
‘ 80
30
80

[
i



Www.mopar. com

20

N vu v M

LEFT FRONT

CAMBER

-0.256° +/- 0.37°
{FIXED, CAN NOT BE ADJUSTED)

RIGHT FRONT

CAMBER

-0.25° +/- 0.37°
(FIXED, CAN NOT BE ADJUSTED)

fi

¢
|

3
CASTER CASTER
4.80° +/- 1.00° 4.80° +/- 1.00°
FWD
le ol
TOE-IN 4 TOE-IN
0.0° -0.12° FWD 0.0° -0.12°
ALA
THRUST ANGLE
0.0° -0.25°
le
TOTAL TOE-IN
0.0° -0.2¢°

Aprit 10, 2019

KE383021



21

WAWWW, MOPar.Com

HEADLAMP ALIGNMENT

1. Verify proper tire inflation pressures.

2. Verify that there is no extra weight load in the veh:cle except for the driver.
3. The fuel tank should be FULL.

4. Prepare an alignment wall according to diagram below:

@ )

< ' 25 ft ';i
(7.52 Meters)

& : 1/2”

Aprit 10 2019 K8863021



